| N4 QUi "\ Sl N0 NSFE O N Y

| B N a® _kvAv‘_ e 1 N

Computerized Single Head Embroidery Machine

PARTS LIST

& HaPPy

CDHB10



PARTS LIST wes OA-1

INDEX

CCooqnd

Q2 dep p dep

LT

{ B
2

TABLE & STAND (OPTION) la Y CARRIAGE 13a
COVERS 2a ELECTRIC PARTS l4a
TRANSMISSION UNIT 3a CONTROL PANEL 15a
BED 4a FRAME BASE 16a
THREAD CUTTING DRIVER 5a ACCESSORIES 1 17a
HEAD 6a ACCESSORIES 2 17b
NEEDLE BAR CHANGE UNIT 7a ELECTRICAL CONNECTION DIAGRAM  18a
MOVING HEAD 8a CAP FRAME (DRIVE FRAME) (OPTION) 19a
THREAD CATCHER 9a CAP FRAME (HOLD FRAME) (OPTION) 19b
THREAD TENSION UNIT 10a CAP FRAME (CAP STRETCHER) (OPTION) 19c
THREAD STAND lla BOBBIN WINDER (OPTION) 20a
X CARRIAGE 12a FLOPPY DISK DRIVE (OPTION) 2la

* Specifications are subject to change without notice.
* When you place parts orders, please state machine model (example : HCD-1501-40),
machine number and if machine iswith option (example : cap frame) or not.



PARTS LIST

SCA03328

Oa-2

EXPLANATION OF LIST

Ass'y  Elt Parts No. Parts Names
9 HVF17870 Adjusting plate
11* 10 M)416186  Thread check spring
11 HVF17840 Thread tension ass'y
12 HVF17860 Thread tension lid
31 HC308170 Roller pin guide
32 ->10b Jump solenoid ass'y (by model)

©

@ This element number here is an assembly part number.
It indicates that the part shown here is a component of an assembly part.

@ It is element number.

@ It is parts number.

@ This parts is entered to other page of that mark "->" shows.




TABLE & STAND (OPTION) o 1a-1




TABLE & STAND (OPTION)

la-1

CDG509

Ass'y El't Parts No. Parts Names Note

1 HCD937070 Border frame set

2 HCD30021 Table (border)

3 HCD30033 Bracket (left)

4 HCD30063 Spacer

5 HCD30043 Bracket (middle)

6 HCD30053 Bracket (right)

7 HCD30073 Table (front)

8 HCD930020 Table set (border)

9 HCD930070 Table set (front)

A SKAB4E016 Round head wood screw (cross recessed head, 4.5x16)

B SKAB4EO20 Round head wood screw (cross recessed head, 4.5x20)

C M437002 Knob screw (M4)



2a-1

COVERS




COVERS

2a-1

CD401
Ass'y El't Parts No. Parts Names Note
1 HCD00733 Head left side cover
2 HCDO0710 Arm cover A
3 HCD00820 Double-faced tape
4 HCD00652 Cover for needle bar change unit
5 HCD00723 Arm upper cover
6 HCDO0790 Cover J
7 HCDO0573 Cover B
8 HCD00670 Cover H
9 M408150 Rubber cap (small)
10 HCDO0770 Cover stud | (76.8mm)
11 HCDO0800 FDD cord lid without hole
13 HCDO0563 Cover A
14 HCD00592 Cover D
15 HCD00583 Cover C
16 MPZ02300 Hole plug CP-30-HP-8
17 HCD00624 Cover G ass'y
18 HCD01070 Protection trim
19 HCD00613 Cover F
20 HCD0O0603 Cover E
21 HCDOO511 Bed cover (upper) ass'y
22 HCDO0541 Bed cover (lower)
23 HCDUOO830 Keeper cover ass'y
24 MPZ02940 Adjuster
25 HCDO0760 Cover stud D (46mm)
26 HCD01060 Bracket
27 HCD01052 Stud
28 - Adjuster ass'y
29 HCA00190 Rubber mount
A STAB04006 Truss head screw (cross recessed, M4x6)
C STAB04008 Truss head screw (cross recessed, M4x8)
D SBAB03005 Binding head screw (M3x5)
F SPDD03006 Pan head screw (cross recessed, M3x6)
G SGAB04008 Flat head screw (cross recessed head, M4x8)
H SCAA06025 Hexagon socket head cap screw (M6x25)
I WBAA06000  Spring lock washer (M6)
J  WPAAOG6000 Plain washer (M6)
K NHAA06000 Hexagon nut (M6)



3a-1

CDX01

TRANSMISSION UNIT




TRANSMISSION UNIT

3a-1

CD401
Ass'y El't Parts No. Parts Names Note
1 HCA75012 Main motor ass'y
2 HCD02151 Motor bracket 2
3 HCD02301 Motor pulley
4 MPV00730 Timing belt (150-S5M-1025)
5 HCD02101 Dial
6 HCD02271 Pointer B
7 HCD02280 Drive pulley (upper)
8 HCDU62050  Upper shaft collar A ass'y
10 HCB02264 Slit disc
11 HCD02061 Timing collar
12 HCD02053 Timing slit
13 HCD902020  Upper shaft collar B ass'y
14 ->6a Crank ass'y
15 HCA02250 Washer
16 HCD902030 Tension pulley ass'y
17 HCD02321 Tension shaft ass'y
18 HCD02131 Tension
19 HCD02290 lower pulley (small)
20 HCDO02040 Collar shaft ass'y
23 HCDU02070 Rotary hook shaft collar B ass'y
24 HCD02123 Rotary hook shaft
26 ->18a Encoder relay cable
27 HCDO02050 Rotary hook shaft collar (front) ass'y
28 HCD02260 Detecting board bracket B
29 HCD02250 Detecting board bracket A
30 HCD81090 Timing detecting board ass'y
31 HCD27240 Detecting board protective sheet
32 HCD37060 Holder (option)
33 HCW4672 Fulcrum shaft holder (option)
34 FRA43860 Fulcrum shaft for cap frame (option)
35 FRA43872 Guide shaft for cap frame (option)



3a-2

CD&01

TRANSMISSION UNIT




TRANSMISSION UNIT

3a-2

CD&A01
Ass'y El't Parts No. Parts Names Note
A SCAA06024  Hexagon socket head cap screw (M6x24)
B WSAA06000  Spring lock washer (M6)
C WPAAO6000 Plain washer (M6)
D SCAA06015 Hexagon socket head cap screw (M6x15)
F SSAA04006 Hexagon socket set screw (M4x6)
G SPDD03006 Pan head screw (cross recessed, M3x6)
H SCBD04008 Hexagon socket head cap screw (M4x8)
I  SCAA04015 Hexagon socket head cap screw (M4x15)
J SSAA05008 Hexagon socket set screw (M5x8)
K SPDD03008 Pan head screw (cross recessed, M3x8)
L SSAA03003 Hexagon socket set screw (M3x3)
M - Small pan head screw (cross recessed, M2x4)
N SCAA06012 Hexagon socket head cap screw (M6x12)
O SCAA06010 Hexagon socket head cap screw (M6x10)
P SCAA04020 Hexagon socket head cap screw (M4x20)
Q WBAA04000  Spring lock washer (M4)
R WPAA04000 Plain washer (M4)
S NHAA04000 Hexagon nut (M4)
T SHBA04030 Hexagon head bolt (M4x30)
U SSAA04005 Hexagon socket set screw (M4x5)
VvV SPDD02006 Pan head screw (cross recessed, M2x6)
W SPDB04008 Pan head screw (cross recessed, M4x8)
X SCAA06035 Hexagon socket head cap screw (M6x35)
Y SCADO6010 Hexagon socket head cap screw (M6x10)
Z MPP0O0090 Spring pin (4x20)
a WPAAQ5000 Plain washer (M5)
b WSAA05000  Spring lock washer (M5)
¢ SCAA05035 Hexagon socket head cap screw (M5x35)
d WPAAQ8000 Plain washer (M8)



BED woor  AA-1




BED

4a-1

CD401
Ass'y El't Parts No. Parts Names Note
1 HCD04013 Needle plate
2 HCD05010 Thread cutting device ass'y
2* 3 HCD05030 Knife B ass'y
2* 4 HCB05053 Knife drive shaft ass'y
2% 5 HCB05090 Holder retainer
2% 6 HCB05070 Bobbin thread holder
2* 7 HCB05080 Holder support
2% 8 HCB05062 Fixed knife
2* 9 HCD05020 Thread cutting device base
10 HCA04060 Drive shaft retainer B
11 HCD04020 Rotary hook retainer
12 HCD79050 Keeper solenoid ass'y
13 PSAO07B050  Slider (7.2x11x0.5)
14 HCB04022 Solenoid spring
15 MPR00520 O-ring (S-8)
16 HCD04091 Solenoid base
17 HCB04031 Keeper plunger
18 HCD04071 Keeper rod
19 HCD04031 Keeper ass'y
20 HCD04081 Stopper bracket
21 HCB04063 Shaft holder
23 HCWMD4150 Spring A
24 HSA04010 Rotary hook
25 MPZ00550 Bobbin
26 HSA04020 Bobbin case
26 HSA04030 Bobbin case (for throwaway bobbin)
A MPZ00040 Screw for needle plate
2% B HW04260 Flat head screw
2* C SSAA03003 Hexagon socket set screw (M3x3)
2* D NHCA03000 Hexagon nut (M3)
2* E SAAA03005 Hexagon socket button head screw (M3x5)
2* F SSAA03010 Hexagon socket set screw (M3x10)
G SSAA04004 Hexagon socket set screw (M4x4)
H MPPW3012 Spring pin (3x12)
I SCFA04008 Hexagon socket low head screw (M4x8)
J SAAA03006 Hexagon socket button head screw (M3x6)
K MPRO0O080 E-ring (E-5)
L SCBA04006 Hexagon socket head cap screw with flange (M4x6)
M SPAC2F004 Pan head screw (cross recessed, M2.6x4)
N MPPW2EQO10  Spring pin (2.5x10)
O WPAC2F000 Plain washer (M2.6)
P MPRO0300 E-ring (E-2)
Q SCBA03006 Hexagon socket head cap screw with flange (M3x6)
R SGAB04008 Flat head screw (cross recessed head, M4x8)
S MPR0O0420 E-ring (E-4)



5a-1

CDF801

THREAD CUTTING DRIVER




THREAD CUTTING DRIVER

ha-1

CD&401
Ass'y El't Parts No. Parts Names Note

1 HCD06014 Rod ass'y

2 MPB01090 Bush

3 HCD06060 Link rod ass'y

4 HCB06241 Link pin

5 HCD06142 Drive lever

6 HCD06152 Detecting plate

7 HCD06160 Stopper

8 HWF17860 Thread tension lid

9 HCB14140 Sensor bracket
10 EPP00520 Photo interrupter
11 HCD06173 Motor bracket
12 HCB79201 Pulse motor

A SSAA03003 Hexagon socket set screw (M3x3)

B SSAA04004 Hexagon socket set screw (M4x4)

C SCAA04006 Hexagon socket head cap screw (M4x6)
D WPAA04000 Plain washer (M4)

E SCEA04008 Hexagon socket low head screw (M4x8)
F SPDB04008 Pan head screw (cross recessed, M4x8)
G SPDD03006 Pan head screw (cross recessed, M3x6)
H MPPW3012 Spring pin (3x12)

I  SCAA04008 Hexagon socket head cap screw (M4x8)






HEAD

ba-1

CDGAO03
Ass'y El't Parts No. Parts Names Note
1 HCD08061 Take-up lever crank ass'y
2 HCB08313 Take-up lever shaft
3 HCB55530 Shipping collar
4 HCD08231 Take-up lever guide bar
5 - Guide tape
6 HCD08222 Take-up lever guide base
7 HCD08180 Rail bracket
8 HCB08501 Jump solenoid ass'y
9 HCD08204 Face plate (left)
10 HCD08192 Face plate (right)
12 HCDUO08030 Positioning plate ass'y
14 HCD908030 Head shaft
15 HCD08241 Felt
16 HCB08340 Fasten collar
17 HCD08101 Barrel cam
18 HCD08012 Crank ass'y
19 MPB00600 Plastic thrust washer (TW0920)
20 HCD08031 Rod ass'y
21 HCB08032 Crank pin
22 HCD08123 Needle bar driver ass'y
23 HCD09291 Guide rail
24 HCD09342 Pressure foot arm ass'y
25 HCD09390 Arm shaft
26 HCD09403 Pressure foot cam
27 HCDO08010 Roller shaft ass'y
28 HCDO08020  Eccentric roller shaft ass'y
29 HCDO08040 Rod A ass'y
30 MPZ02550 Plastic thrust washer (6.2-9.5-0.5)
31 HCD09300 Fulcrum block ass'y
32 HCDO08050 Rod pin ass'y
33 MPA00240 Plastic washer (CC-0512-05)
34 HCD08153 Head bushing
35 HCDO08060 Arm ass'y
36 HCB08111 Jump spring
37 HCD08132 Needle bar driver
38 MPZ02530 Plastic thrust washer (6.2-9.5-0.13)
A SSAA04004 Hexagon socket set screw (M4x4)
B SPHB05010 Pan head screw (cross recessed, M5x10)
C SCEA04010 Hexagon socket low head screw (M4x10)
D SCBA04006 Hexagon socket head cap screw with flange (M4x6)
E SCEA04008 Hexagon socket low head screw (M4x8)
I  SCAA05020 Hexagon socket head cap screw (M5x20)
J SSAA05004 Hexagon socket set screw (M5x4)
K SBAB04006 Binding head screw (M4x6)
L SSAA04004 Hexagon socket set screw (M4x4)
M SSAA03003 Hexagon socket set screw (M3x3)
N WPBAO4000 Plain washer (M4)
O NHAA04000 Hexagon nut (M4)
P SCAA04018 Hexagon socket head cap screw (M4x18)
Q NHBAO5000 Hexagon nut (M5)
R WBAA05000 Spring lock washer (M5)
S WPBAO5000 Plain washer (M5)
T SBADO3004 Binding head screw (M3x4)
U WPADO3000 Plain washer (M3)



NEEDLE BAR CHANGE UNIT oo (aA-1




NEEDLE BAR CHANGE UNIT

7a-1

CD401
Ass'y El't Parts No. Parts Names Note

1 HCD79110 Pulse motor

2 HCD10042 Motor bracket ass'y

3 HCD10011 Drive gear

4 HCB10042 Gear

5 HCB10020 Drive shaft A

6 HCB10051 Drive gear B

7 HCB10140 Screw

8 HCB10191 Knob

9 HCB10062 Drive shaft B
10 HCD10123 Cam
11 HCD10140 Base ass'y B
12 HCB10081 Slit collar
13 HCD10100 Hold plate P
14 HCB79400 Potentiometer ass'y
15 EPP00520 Photo interrupter
16 HCD10031 Sensor bracket
18 HCD10151 Qiling pipe
19 MPZ02960 Stud

A SPDD03008 Pan head screw (cross recessed, M3x8)
B SSAA03004 Hexagon socket set screw (M3x4)

C MPRO0300 E-ring (E-2)

D SSAA03006 Hexagon socket set screw (M3x6)

E MPRO0O080 E-ring (E-5)

F SPCB03006 Pan head screw (cross recessed, M3x6)
G SSAA04005 Hexagon socket set screw (M4x5)

H WPAA04000 Plain washer (M4)

I WSAA04000  Spring lock washer (M4)

J SCAA04012 Hexagon socket head cap screw (M4x12)
K MPPW3012  Spring pin (3x12)



MOVING HEAD oo 8a-1

LT

Sl A

N O

N

24

29

Y



MOVING HEAD

8a-1

CD401
Ass'y El't Parts No. Parts Names Note
1 MPZ02970 Plastic thrust washer (LL-8212-01)
2 MPA00250 Plastic washer (CC-0816-15)
3 HCB12093 Take-up lever ass'y
4 HCD12070 Take-up lever shaft
5 HCD10081 Roller
6 HCB10113 Roller shaft
7 HCD10130 Trailing plate (15) type B
8 HCD12066 connecting block (left)
9 HCD12057 connecting block (right)
10 HCD12081 Needle bar boss check plate
11 HCD12021 Upper rall
12 HCD12034 Rail support
13 HCD12011 Moving head
14 HCD12150 Front panel (for 15 needle)
15 HCD12160 Thread guide plate A ass'y (for 15 needle)
16 HSA12200 Lower front panel (for 15 needle)
17 HCD12181 Thread guide plate B ass'y (for 15 needle)
18 HMGE12582 Felt
19 HM3E12870 Pressure foot sheet (for 15 needle)
20 HM3EL2890 Pressure foot guide (for 15 needle)
21 HCD12040 Rail
22 HCB12181 Needle bar spring
24 HCB12190 Cushion
25 HCB12120 Needle bar boss
26 HCB12131 Screw for needle bar boss
27 HCD12132 Pressure foot spring
28 HCD12091 Pressure foot boss
29 HCD12103 Pressure foot block
30 HCD12140 Pressure foot spring (lower)
31 HCD12111 Needle bar ass'y
32 HMGL3630 Pressure foot
33 HW12112 Bushing
34 HSA12010 Needle holder ass'y
34* 35 HSA12020 Screw for needle holder C
36 MPZ00150 Needle (#11)
37 HSA12250 Lower thread guide plate ass'y (for 15 needle)
37* 38 HMEL2850 Spring (for 15 needle)
37* 39 HSA12110 Lower thread guide plate (for 15 needle)
37* 40 HSA12030 Eyelet
37* 41 HSA12150 Spring bracket



MOVING HEAD oo OA-2

LT

Sl A

N O

N

24

29

Y



MOVING HEAD

8a-2

CD&A01
Ass'y El't Parts No. Parts Names Note
A SCCA04020 Hexagon socket head cap screw (M4x20)
B WPADO5000 Plain washer (M5)
C WBADO5000  Spring lock washer (M5)
D NHADO5000 Hexagon nut (M5)
E SCEA04010 Hexagon socket low head screw (M4x10)
F SCADO05015 Hexagon socket head cap screw (M5x15)
G WSADO5000  Spring lock washer (M5)
H SCFA04008 Hexagon socket low head screw (M4x8)
I SCAA03005 Hexagon socket head cap screw (M3x5)
J WPBA0O4000 Plain washer (M4)
K SCCA04006 Hexagon socket head cap screw (M4x6)
L STAB04006 Truss head screw (cross recessed, M4x6)
M SBAD03008 Binding head screw (M3x8)
N SGAB04008 Flat head screw (cross recessed head, M4x8)
O WPBDO6000 Plain washer (M6)
P WPADO3000 Plain washer (M3)
Q SBBB03005 Binding head screw (M3x5)
37* R SPAB03005 Pan head screw (cross recessed, M3x5)
37* S STAB04012 Truss head screw (cross recessed, M4x12)
37* T NHAB0O4000 Hexagon nut (M4)
U SBAB04008 Binding head screw (M4x8)
vV MPRO00470 E-ring (E-6)
W SSAA04004  Hexagon socket set screw (M4x4)
X SBAD03006 Binding head screw (M3x6)


S.Suzukic
 


THREAD CATCHER oo 9a-1




THREAD CATCHER

Oa-1

CD401
Ass'y El't Parts No. Parts Names Note

1 HCDO14050 Thread catcher ass'y
1* 2 HCB14017 Bracket
1* 3 HCB14124 Sheet
1* 4 HCB14291 Hook
1* 5 HCB14136 Guide
1* 6 HCD14051 Guard plate ass'y
1* 7 HCB14081 Link
1* 8 HCB14100 Screw
1* 9 HCB14070 Rod
1* 10 HCB14090 Link screw
1* 11 HCB10042 Gear
1* 12 HCB10033 Drive gear A
1* 13 EPMD0520 Pulse motor
1* 14 EPP00520 Photo interrupter
1* 15 HCB14140 Sensor bracket
1* 16 MPA0O0170 Plastic washer (CC-0509-03)
1* 17 HCD79151 LED ass'y
1* 18 EPNO0390 Cord keep (K-103G)

19 HCD14011 Thread holder ass'y

19* 20 HCD14020 Holder (upper)
19* 21 HCD14030 Holder (lower)
19* 22 HCDO14040 Magic tape (with adhesive tape)
19* 24 HCD14090 Spacer
1* A SPDB03008 Pan head screw (cross recessed, M3x8)
1* B STABO3006 Truss head screw (cross recessed, M3x6)
1* C W,BD0O3000  Plain washer (M3)
1* D WBAD0O3000 Spring lock washer (M3)
1* E NHCDO3000 Hexagon nut (M3)
1* F MPR0O0420 E-ring (E-4)
1* G MPR0O0300 E-ring (E-2)
1* H SSAA03003 Hexagon socket set screw (M3x3)
1* I NHBB02000 Hexagon nut (M2)
19* J SPAB02008 Pan head screw (cross recessed, M2x6)
1* K SPFB03004 Pan head screw (cross recessed, M3x4)

L SPDB04008 Pan head screw (cross recessed, M4x8)



oo 10aA-1

THREAD TENSION




THREAD TENSION

10a-1

CD401
Ass'y El't Parts No. Parts Names Note
1 HCD17060 Cover
2 HCD81060 TC15 board ass'y
3 HCD17170 TC board bracket
4 HCD17052 Thread guide bracket
5 HCD17070 Thread guide unit
6 HCB16470 Slit disc
7 MPA00260 Spacer
8 HCB16022 Roller shaft
9 M445080 Roller shaft support
10 HCD17090 Rotary ass'y
11 HCD17110 Thread guide bar
12 HCD17120 Guide brush (for 15 needle)
13 HCD17160 Adhesive tape (15)
14 HCGr0072 Earth cord
15 HCA17033 Thread tension box (for 15 needle)
16 HCD17141 Reinforcement plate (right)
17 HCD17150 Reinforcement plate (left)
18 M420901 Plate nut
19 HCD17180 Base plate
20 HCD17130 Thread tension ass'y
21 M416186 Thread adjusting spring
22 HMGEL7260 Thread tension bracket (for 15 needle)
23 HWF17870 Adjusting plate
24 HW17821 Isolation plate
25 HCD17030 Fixing plate
26 CGBl16011 Thread guide upper ass'y (for 15 needle)
27 (CGEB16031 Thread guide lower ass'y (for 15 needle)
28 HCD17040 Lid
29 HCD51010 Threading instruction sticker
A SPDD03006 Pan head screw (cross recessed, M3x6)
B STAB04006 Truss head screw (cross recessed, M4x6)
C NHAA04000 Hexagon nut (M4)
D WBAA04000 Spring lock washer (M4)
E WPADO4000 Plain washer (M4)
F SBAB04014 Binding head screw (M4x14)
G NHADO3000 Hexagon nut (M3)
H WBAD03000 Spring lock washer (M3)
I WPADO3000 Plain washer (M3)
J SPDB04010 Pan head screw (cross recessed, M4x10)
K WS5AD04000  Spring lock washer (M4)
L SCADO4018 Hexagon socket head cap screw (M4x18)
M SCAD04006 Hexagon socket head cap screw (M4x6)
N SCAD04008 Hexagon socket head cap screw (M4x8)
O NHADO4000 Hexagon nut (M4)
P SCFD04012 Hexagon socket low head screw (M4x12)
Q SCADO3006 Hexagon socket head cap screw (M3x6)
R SPAC2E006 Pan head screw (cross recessed, M2.5x6)
S NHAB2EOOO Hexagon nut (M2.5)
T NHAB0O4000 Hexagon nut (M4)
U SBAB04008 Binding head screw (M4x8)



11a-1

CDX01

THREAD STAND




THREAD STAND

11a-1

CD&A01
Ass'y El't Parts No. Parts Names Note

1 HCD20052 Thread guide connecting plate

2 HCB20062 Upper rectifier

3 HCD20073 Thread rectifier fixing plate

4 HCD20080 Thread guide A

5 HCD20090 Thread guide B

6 HCD20100 Thread guide C

7 HCD20111 Thread guide D

8 M445080 Eyelet

9 MPRO0110 SE-ring (SE-7)
10 HCD20041 Thread guide pillar
11 MPZ00340 Plastic spring
12 MD420032 Thread stand pin
13 MD420890 Washer
14 HMF20571 Thread stand felt (80)
15 HCD20012 Thread stand

A SCBD04008 Hexagon socket head cap screw with flange (M4x8)
C SPDD03008 Pan head screw (cross recessed, M3x8)

D WBC06000 Toothed lock washer

E NHABO5000 Hexagon nut (M5)



X CARRIAGE CD414 123.—1




X CARRIAGE

12a-1

CD401
Ass'y El't Parts No. Parts Names Note
1 HCD24281 Base cover
2 HCD24370 Belt holding plate ass'y
3 HCD24042 Belt fixing plate
4 HCD24060 Detecting plate
5 HCD24032 Connecting plate
6 HCD24021 LM guide
7 MPVO0O750 Timing belt
8 HCD24071 Sensor bracket
9 HCD81100 Position sensor board ass'y
10 HCD24253 Drive cover
11 HCD79120 X pulse motor ass'y
13 HCD24320 Lower drive cover
14 HCD24210 Motor bracket
15 EPNO0540 Clip
16 HCD24232 Drive base
17 MPZ02980 Stud
18 HCD24170 Drive pulley
19 FRA43520 Bearing (LF-1280Z27)
20 HCD24220 Motor shaft support
21 HCD24200 Drive shaft support B
22 MPB00910 Needle bearing (HK0810C)
23 HCD24191 Drive shaft
24 HCD24300 Deceleration stud
25 HCD24181 Deceleration pulley
26 MPV0O0740 Timing belt
27 HCD24290 Deceleration pulley (small)
28 HCD24310 Deceleration shaft support
29 EPN0O0410 Collar bushing
30 HCD81110 Sensor relay board ass'y
31 EPN00640 Collar
32 MPZ02990 Stud
33 HCD24261 Cover (right)
34 HCD24271 Cover (left)
35 HCD24013 X carriage base
36 HCD24141 Tension pulley support
37 HCD24101 Tension pulley bracket
38 HCD24111 Tension pulley shaft ass'y
39 MPA00270 Plastic washer
41 HCD924010 Tension pulley ass'y



X CARRIAGE CD414 128.—2




X CARRIAGE

12a-2

CD&A01
Ass'y El't Parts No. Parts Names Note

A STAB04006 Truss head screw (cross recessed, M4x6)

B SCAA03015 Hexagon socket head cap screw (M3x15)

C WBAA03000 Spring lock washer (M3)

D WPAA03000 Plain washer (M3)

E SCAA03006 Hexagon socket head cap screw (M3x6)

F SGAB03005 Flat head screw (cross recessed head, M3x5)
G SCAA03008 Hexagon socket head cap screw (M3x8)

H SPDD03006 Pan head screw (cross recessed, M3x6)

I  SCAA04015 Hexagon socket head cap screw (M4x15)

J SCAA04010 Hexagon socket head cap screw (M4x10)

K WSAA04000  Spring lock washer (M4)

L WPADO4000 Plain washer (M4)

M  WPAA04000 Plain washer (M4)

N SHBB04030 Hexagon head bolt (M4x30)

O NHCB04000 Hexagon nut (M4)

P SPDB04006 Pan head screw (cross recessed, M4x6)

Q SGAB04006 Flat head screw (cross recessed head, M4x6)
R SPDC03030 Pan head screw (cross recessed, M3x30)

S SCAA04006 Hexagon socket head cap screw (M4x6)

U SSAA04006 Hexagon socket set screw (M4x6)

V  STAB04010 Truss head screw (cross recessed, M4x10)
W SHBB04022 Hexagon head bolt (M4x22)

X STADO3005 Truss head screw (cross recessed, M3x5)



oo L3A-1

Y CARRIAGE




Y CARRIAGE

13a-1

CD401
Ass'y El't Parts No. Parts Names Note
1 EPNO00540 Clip
2 EPNO0410 Collar bushing
3 HCD81110 Sensor relay board ass'y
4 EPNO0640 Collar
5 MPZ02990 Stud
6 HCD25142 Drive shaft Y
7 HCD25121 Detecting plate Y
8 HCD25072 Stay (left)
9 HCD81100 Position sensor board ass'y
10 HCBO1770 Screw
11 HCD25010 Drive pulley (small)
12 HCD925020  Drive shaft collar Y ass'y A
13 HCD925030 Drive shaft collar Y ass'y B
14 HCD25021 Drive pulley (large)
15 MPV00760 Timing belt
16 MPB01080 Bearing (FLAW678AZZ)
17 HCD25201 Motor shaft support
18 HCD25210 Shaft support stud
19 HCD25190 Motor pulley
20 HCD25173 Motor bracket Y
21 HCD25180 Tension support Y
22 HCD25162 Motor shaft Y
23 HCD79130 Y pulse motor ass'y
24 HCD25082 Stay (right)
25 HCD25091 Belt holding plate ass'y
26 MPA00270 Plastic washer
28 HCDO25010 Idler pulley ass'y
29 HCD25041 Idler bracket Y
30 HCD25052 Idler shaft Y
31 HCD25060 Guide Y
32 MPVOO0770 Timing belt
A SPAC03030 Pan head screw (cross recessed, M3x30)
B WSADO3000  Spring lock washer (M3)
C WPADO3000 Plain washer (M3)
D SPDD03006 Pan head screw (cross recessed, M3x6)
E SSAA04006 Hexagon socket set screw (M4x6)
F SPDB04006 Pan head screw (cross recessed, M4x6)
G SCAA05010 Hexagon socket head cap screw (M5x10)
H SCAA04010 Hexagon socket head cap screw (M4x10)
I WSAA04000  Spring lock washer (M4)
J  WPAA04000 Plain washer (M4)
K SCAA04030 Hexagon socket head cap screw (M4x30)
L SHBA04018 Hexagon headed screw (M4x18)
M NHADO4000 Hexagon nut (M4)
N SGAB04008 Flat head screw (cross recessed head, M4x8)
O SCAA03006 Hexagon socket head cap screw (M3x6)
P WS5AA03000  Spring lock washer (M3)
Q WPAAO3000 Plain washer (M3)
R SCAA03008 Hexagon socket head cap screw (M3x8)
S SCAA04008 Hexagon socket head cap screw (M4x8)
T MPR0O0480 E-ring (E-8)
U SCAD04025 Hexagon socket head cap screw (M4x25)



14a-1

CDHB10

ELECTRIC PARTS




ELECTRIC PARTS

14a-1

CDHB10
Ass'y El't Parts No. Parts Names Note
1 HCD27174 CPU board bracket
2 HCD81000 CPU board ass'y
3 HCB81075 Serial board ass'y
4 MPZ01330 Stud (BSB-308)
5 MPZ03020 Stud (ASB-360)
6 HCD81050 Drive A board ass'y
7 HCD79160 DC fan
8 HCD27024 Drive board bracket
9 MPZ03030 Stud (MSB-306-03)
10 MPZ03010 Stud (BSB-446)
11 HCD27082 Inverter bracket
12 EPMD0531 Inverter (100V)
12 EPMI0580 Inverter (200V)
13 HCD27204 Under cover
14 HCD27190 Power supply cover B
15 HCD27180 Power supply cover A
16 EPKO00940 Power supply (36V)
17 EPKO00930 Power supply (24V)
18 HCD27052 Power switch ass'y box
19 EPKO00910 Clamp filter
20 EPK00890 Clamp filter
21 HCD79180 Inlet filter ass'y
22 EPF00360 Fuse (6A)
23 HCD27062 Fuse bracket
24 HCD27045 Power supply box
25 EPS00890 Power switch
26 ©MPZ03100 Stud (PSB-306E)
27 HCD81010 Additional memory (option)
28 HCB81141 USB host board ass'y
29 MPA00440 Spacer
30 MPAQ0450 Spacer
A SPDD03006 Pan head screw (cross recessed, M3x6)
C SPDD03016 Pan head screw (cross recessed, M3x16)
D SPDB04008 Pan head screw (cross recessed, M4x8)
E SPDB04010 Pan head screw (cross recessed, M4x10)
F WS5AD04000  Spring lock washer (M4)
G WPADO04000 Plain washer (M4)
H SBCB03008 Pan head tapping screw (M3x12)
I SPDB04025 Pan head screw (cross recessed, M4x25)
J WPADO3000 Plain washer (M3)
K WSAD03000  Spring lock washer (M3)
L NHADO3000 Hexagon nut (M3)
M NHADO4000 Hexagon nut (M4)



CDHB10 15a_ 1

CONTROL BOX




CONTROL BOX

15a-1

CDHB10
Ass'y El't Parts No. Parts Names Note
1 HCD29171 Support shaft B
2 HCD29212 Fixing bracket A
3 HCD29222 Fixing bracket B
4 HCD29233 Cover (rear)
5 HCD29162 Bracket B
6 HCD29151 Support shaft A
7 HCD29141 Bracket A
8 HCD79000 Emergency stop switch (with cable)
9 HCB29370 Plate nut
10 HCD81020 LCD, ATA board ass'y
11 HCB29262 Panel ass'y (rear)
12 HCB29312 Cord lid HCD
13 HCB29410 Inverter cover
14 MPZ03060 Stud
15 EPZ00800 Back light inverter unit
16 MPZ03050 Stud
17 HCB29152 Display bracket A
18 EPZ00790 LCD unit
19 HCB29200 Sealing A
20 HCB29210 Sealing B
21 HCB29131 Display panel
22 HCB29350 Sealing C
23 - Sealing D
24 HCD29010 Panel (front) HCD
25 HCB29140 Emblem
26 HCB29331 Fixing bracket (left)
27 HCB29321 Fixing bracket (right)
28 HCD81030 Switch board ass'y
29 HCB29360 Cushion
30 HCB29290 Key top (SET)
31 HCB29281 Multi key top
32 HCB29301 Key top (FUNC)
33 HCB29380 Key top B (CUT)
34 HCB29390 Key top (STOP)
35 HCB29400 Key top (START)
36 HCD37090 Knob screw A (M4)
37 HCB81130 USB connector board ass'y
38 MPA00460 Spacer
A  WPADO4000 Plain washer (M4)
B WSAD04000  Spring lock washer (M4)
C SCAD04012 Hexagon socket head cap screw (M4x12)
D MPR0O0080 E-ring (E-5)
E WPADO6000 Plain washer (M6)
F STAB04008 Truss head screw (cross recessed, M4x8)
G SBADO3006 Binding head screw (M3x6)
H SPDD04008 Pan head screw (cross recessed, M4x8)
I SBAB03005 Binding head screw (M3x5)
J SPDD03006 Pan head screw (cross recessed, M3x6)
K SPDD02005 Pan head screw (cross recessed, M2x5)
L SMABO3008 Pan head tapping screw (M3x8)
M SPAD0O3003 Pan head screw (cross recessed, M3x3)



oo, 16a-1

FRAME BASE




FRAME BASE

16a-1

CDG711
Ass'y El't Parts No. Parts Names Note

1 HCDO37020 Frame base ass'y

2 HCD37030 Spacer A

3 HCD37023 Tubular frame bracket B

4 M438941 Insert nut

5 HCA37061 Tubular frame hold arm (left)

6 HCA37051 Tubular frame hold arm (right)

7 HCwW1353 Hold spring C

8 HCw1361 Hold spring base

9 (0440563 Positioning pin
10 HCDO937040 Cap frame bracket ass'y
11 HCD37041 Cap frame bracket A
12 HCD37050 Cap frame mount plate
13 MD424080 Spacer
14 HCD37090 Knob screw A (M4)
15 MPZ02580 Plastic thrust washer (8.2x12x0.5)

A SCADO3006 Hexagon socket head cap screw (M3x6)

B SCBD04006 Hexagon socket head cap screw with flange (M4x6)

C SBAB04010 Binding head screw (cross recessed, M4x10)



ACCESSORIES 1 oo L 7A-1




ACCESSORIES 1

17/a-1

CDFA27
Ass'y El't Parts No. Parts Names Note
1 HCD53010  Tool set
2 HCB53060 Machine oil
3 HCB53110 Oiler
4 HCA53010 Vinyl sheet
5 - Instruction book
6 EPF00360 Fuse (6A)
7 EPZ00750 USB cable
8 EPEO0090 Power cord (for 120V)
9 HCD79310 Power cord (for 200V)
10 EPEO0110 Power cord (for BS, England)
11 EPEO0100 Power cord (for CEE, Germany)
12 HSA04020 Bobbin case
13 MD404342 Needle height gauge
14 MPZ00150 Needle (#11)
15 M412382 Thread holding rubber
16 HSA12020 Screw for needle holder C
17 M420051 Thread stand felt (45mm)



ACCESSORIES 2 oo 1 70-1




ACCESSORIES 2

wons 1 70-1

Ass'y El't Parts No. Parts Names Note
1 HCW41214 PTA-15-520
1 HCWA1254 PTA-18-520
2 FRA40282 WS-42440-520
3 FRA40122 PTA-32320-520
4 FRA40500 Preparatory table ass'y (for PTA-32320)
5 FRA40430 Holding plate F (for WS-42440)
6 FRA40510 Holding plate | (for WS-42440)
7 FRA40370 Preparatory table A
8 FRA40330 Clip
9 FRA40380 Holding plate A (for PTA-32320)
10 FRA40450 Holding plate H (for PTA-32320)
11 FRA40350 Round holding plate A
12 FRA40360 Round holding plate B
13 MD442350 Holder cushion
14 FRA40311 Guide plate
15 FRA40300 Guide bar
16 FRA40340 Base
17 FRA40320 Support plate
A SPCB05020 Pan head screw (cross recessed, M5x20)
B SPCB05040 Pan head screw (cross recessed, M5x40)
C WPABO5000 Plain washer (M5)
D NWAB0O5000 Wing nut (M5)
E SMADO3008 Pan head tapping screw (cross recessed, M3x8)



CDHB10 18a_ 1

ELECTRICAL CONNECTION DIAGRAM

©19eD don

b

JO}ouw peady} Jomo

@) NO21~00 L0V

O
=
@1) ADEZ~0020Y  MS dO}S JO}O Trmo
JO 6

Jojow }no peedy]

JOolow s|Xe-x

pPJBOQ 1[NOJ|D JBSUSS UO|1 ]S04

80V 80V 80V

o

TTlor— | o]

1geo Jemod Oy &8 UE4-0d vojouw S|xe—A 11un aa4 @
pJeoq 11N0J 10 BUW] |
@@ Josues QD#m 9 _H e @
*ND 1No W|nw cND  INO
1un LENIS} 222l [E2D] [L7D]
H_@w A1ddns L0D f f . _H_ﬂ_
A)ddns Jemoy - | | =
Jemod [l Av20Q JojoW U|ep (800 82ND _ _ | _ | | _©
oo @ A9ED( L BNO €IND OINO 2N T
- 6 g e — ﬂmzo C1 101 B Eomoo E w mon
, — 2NO LEND IND
4o} 1 4g1e)ur\o%E *Dzo %_ =8 o ZNO e
LLON | 7INO pdeog 11N9419 ¥ 3AING xE
| SIS [ =y 27, )
[aleNERe]
| 02NO BNO  £2ND @ 6 1100419 Ndo
31un L
JelJdoAU] |
440 EOESM i I2ND OENO SINO LIND PNO SINO B2NO ZeNO  SNO D =ND
S| ym
o1 |ms demo el !l L 1L T I L L JC JL 1 END SN —
960 _ D xD -
1700 | 820 ESe) 7RO L
aseq |eu|uwJde] pJdeog 1|/nod|D _H_
2o CTREL e
=]
el NI I seog 3 1nou 19
pious) 819 1SCH 85N ——
EED 610
@ :T?_mom_ Pinod1o INO pJeoq Ji
mv.: @ J0108UuU0D ”_mj _H_ e 11no419 AS |
ue | —
1 un @ELH_H_ #7094 9“@ =6} ”
&
YE@ 9 A3 Jo1ouwo | jusloy @ i
) _
0T ! 5B o eyl e *
END IND TND
‘ [199] MS aoﬁm_ 6 11Un JelJdeAu| @ ”
Jotou 14s 1)
O @FE, bt b a2l ]| @y *
pesJy| 1 1P®eN pJeOQg 11N0J|D D) 5 |
100195 L(zo8) i e L pweaymevo @l X08 104LNGD)
T /| i T
Jojouw F@L ﬁ@o@ ,

aBUBYD J0) 0D




-1

18a

CDHB10

ELECTRICAL CONNECTION DIAGRAM

Jogunu Uo|S|ASd B S|

MJdBWxk

2SN 01 Alddns Jdamod B U|

se|Jden 10npoJdd

9)geo Jomod Dy
SERINEVIU

uo|juelly

o)qeo

(IMN3Q OANVS) OVP0-E28LHED |

Jojow S| xm|>®

%5 10,90HSd| BU|}02UUOD O] ¥, 10LA0HS3T | 21980 J8jJenu] *E 1 6L00HSH
- 51980 - - - (1IN0 OANVS) SV70-228LHED | B
*@DDPQOIwm,Acoc_m.wvaDOJ *@_GNDOImm_ 81geo BuUlW| | *NﬁmPQOIwm, JOlow s|xe—x
o1qes [5e2] ! 2]1Qqeo ! (NFONIANTHS) XE2 | YOELOMS | ploue)o
*GEO0LQOHST | 1019338p 0joydi— ¥S50LA0HS3 d3LON _x010.00HS3| @1980 g BAld _ *S08L00HST o desy
e19eo 219820 e)1geo
#PE0LAOHSS | a3 nmLmtrmw! %250,00HS3 *B800L00HS3 somos o (B9 %G 1BLA0HST RIEuNeEy
21qeo 2190 A)ddns E (dHVHS) VELY LdD
*mmDPQ@EmM A}ejes ®4U®WQ *ﬁmokmﬂmwm > Ms _ I#mDDFQOImm |LWBOQ r20d |¥WMDD&&M®M Lommmw.o#ocl
pJeoqg 1|NoJ|o | 919eo | @19eo A)ddns I (VIE3INIIN >mmlmmovT_>_v+mm, Jojouw
*¥c 1 1800HSS Alejes S1P®eN *mﬁo&mummm, UCjoLO.MMM __ %).00LA0HS3 ILMBOQ 9e0d _ *026.80HST 1no peeJyl
| © e)1qeo 4eje _ o)1qeo Aejod ﬂ (NFONIANIHS) G9-S, plousjo
, $8V0LO0OHS3 IEIPELS *GO0LAOHS3|  A1ddns Jemod * 1 06.,80HST aunp
(VdOD) va161-0€271, 1 1un Jyojow-oQ 8)qeo I 81980 A)]ddns [700] (V1ISNSLVYW cgsarey L Ser Jojou
*|26L0OHST |  PeRJyl JemoT *LV0LAOHST puno.Jg _ *V00LJOHST | Jemod JeyJdeal] _ *SS00Wd3s3 Yo1eo peaJyl
4ol |Ms dois 91980 (089) 2)1geo =00 Jolow
*226,.00HS3 peeJdy] Jemo *E70LAOHST Agred plwin %200.00HST A1ddng Jemod % | 16L00HST eBUBYO JO1 0D
| e1980 ©8Y) 375 _
o o *cV0LAOHS S >mgwm i o | o _*0V6LEOHST| Jejsuwoljusiod
| 219eo ADWNV mV_DFv IPA=-SG090 1-¥XO 11un JejJdeAu|
*1L0LQOHS3 | 81980 1 1un 004 ¥ | 70LJ0HSH ABI9J plwiT *0800Z7d353 4B 1) >Moeg
(Ov4l) oH-Sec—-A4 2100 AEoY (YHISOAM) 00D-VV L AHB80DDM pJeoq 11N0J|0
*820074353 Fiun aad *LEOLAOHSH Joiow-od __*6,00Zd43s3 o hrun don _*€£11880H53| Jo1osuuoo gon
*QD_QQ@EMM Q@M o *wmoﬁmﬁmwm _ I#mﬁDDLQMmm mﬂmﬂl_mc_ELm% IMN%ﬁmeImm |FMCI SISIpl
, I ! 1un :Zmog }1N0J|0
o o %1E0.00HST | ®1980 Jojou-x _ *B1BLAOHST|  ye111d81e1ul _ %,01880Hs3| ~1eldss
, pJeoq a)1qeo V9 A0SC (189 vedse pJeoq }1noJ|o
*_D_QQ@EWM,#_DUL_Q ANOUBINA *620L00HSH Aejed Jopoou] _ x9e004d3s3 o asn4 _*1118d0Hs3 AB18Y Jasusg
(NOT L0y ©149eo 520 WVLISNSLYIA) 0887 102H8MNY | 4 Joo10Wed s|ym pJEOg 1|NOJ|O
*820LA0HST AB18d des) ¥6800Sd3S3| U9 IMS Jsmod *0] |gdOHS3yosuUss Uo 1] 1s0d
2)10e0 Joiow ms dols pJdeOg 1|NoJ|o
¥)..20L00HSH 1No peaJyl *¥006.L00HS3 AdUSE JoWy %60 1 8J0OHST Bulwl
% 1 €6L00HST (\DZ2) ©19e0 , 91 qeo (1VdOD) L0-8Wresyz 1y ,Ugmon }1N2JU| D
(edA14e) *1 10034353 Jemod Oy #720LA0HS3 | AR 04 Josues_A *916.00Hs3 ! }lun ueyl oq ¥9018CQ0HS3 Ol
(®dA170) *0 10034353 | Jo - - - — - - = - - - =
| (AD1 1) ®19e0 ©14eo (13s00) 9e—40S 1431 A1ddns Jemod pJeog 1 |noJ|o
(6dA12v) ¥600034353 Jomod Oy *€20LA00HS3 Jojou-h _ *VBODMIIS3 | 294} AQEINIINO ~ %S01800HS3 V-3A1Nd
219e0 ydied (NISNAONVOYN) d72-GL53V A1ddns Jemod pJeoq }NnoJ|o
%G)0074353 21982 gSN\_ *120LAOHSS pesJdylgaunr  *EB00MJISI |24} AVZINdINO  *E0180OHS3 ~Uoimg
81ged esBuUBYD 11un JeldeAau| pJeog 1 |1NoJ|o
o *020L00HST | Lmﬁlwhbmmz *PNmNQOImm_®Q># ADZZindu] I#W@ﬁmQOIwm, ION%<®QOJ
| [11un L&ﬁwo>c_ | pJeoq
*L00LDOHS3 %61 0L00HS3 1982 dsig  ¥GBLAOHSS saky ADIIINOU] *00 | 800HS3 }1N9419 NdO
MO0Z @€
%).70).80H383 AR) *3 | 0LJ0HS3 o1qeo Of %1 0S,.Y0OHS3 Jojow ujep ON S}lJed SOWEN S1Jded




CAP FRAME (DRIVE FRAME) sy 19A-1




CAP FRAME (DRIVE FRAME)

CAaBAL8 19a_ 1

Ass'y El't Parts No. Parts Names Note
1 FRA43501 Drive frame ass'y A (red)
1 FRA43881 Drive frame ass'y B (blue)
2 FRA43790 Wire fixing plate
3 FRA43830 Rail bracket
4 FRA43820 Rail
5 FRA43780 Wire
6 FRA43590 Lever bracket (right)
7 FRA43560 Hold lever ass'y (right)
8 FRA43620 Torsion coil spring (right)
9 FRA43610 Support pin
10 FRA43800 Wire keeper
11 FRA43601 Lock pin
12 FRA43550 Spring
13 FRA43540 Center guide
14 FRA43650 Lever bracket (left)
15 FRA43630 Hold lever ass'y (left)
16 FRA43660 Torsion coil spring (left)
17 FRA43670 Plate nut (M4)
18 FRA43680 Plate nut (M3)
19 FRA43841 rotary cylinder
20 FRA43700 Guide
21 FRA43740 Protect sheet
22 FRA43730 Guide bracket
23 FRA43721 Guide support (left)
24 FRA43711 Guide support (right)
25 FRA43690 Reinforcement plate
26 FRA43971 Base ass'y
27 FRA43530 Guide roller pin
28 FRA43520 Bearing
29 FRA43750 Guide roller spacer
30 FRA43510 Guide roller
31 FRA43810 Stopper
32 SPDD04012 Pan head screw (cross recessed, M4x12)
33 SGAD04008  Flat head screw (cross recessed head, M4x8)
34 SCAD04008 Hexagon socket head cap screw (M4x8)
35 NHADO3000 Hexagon nut (M3)
36 SPADO3005 Pan head screw (cross recessed, M3x5)
37 SGAD0O3004  Flat head screw (cross recessed head, M3x4)
38 SPDD04010 Pan head screw (cross recessed, M4x10)
39 NHCD04000 Hexagon nut (M4)
40 WSAD04000  Spring lock washer (M4)
41 SPDD04008 Pan head screw (cross recessed, M4x8)
42 NHADO5000 Hexagon nut (M5)
43 WSADO5000  Spring lock washer (M5)
44 WPADO5000 Plain washer (M5)
45 SPDD04006 Pan head screw (cross recessed, M4x6)



CGBF128 19b_1

CAP FRAME (HOLD FRAME)




CAP FRAME (HOLD FRAME)

CSF128 19b-1

Ass'y El't Parts No. Parts Names Note
1 FRA44001 Cap hold frame ass'y (wide type)
2 FRA44210 Position braket
3 FRA44180 Cap marker
4 FRA44102 Cap hold frame (wide type)
5 FRA44050 Cap holder bracket
6 FRA44031 Hook
7 FRA44201 Cap holder A
8 FRA44090 Clip
9 FRA44013 Guide pin
10 FRA44022 Grip bracket
11 FRA44170 E-ring
12 FRA44042 Cap grip
13 FRA44160 Latch
14 FRA46502 Cap hold frame ass'y (low profile type)
15 FRA46025 Cap hold frame (low profile type)
16 FRA44240 Position braket
17 FRA46550 Clamp C
18 FRA46620 Spring clip
19 FRA46141 Spacer
20 FRA46610 Side holder ass'y
21 FRA46630 Side holder cushion
22 FRA46182 Side holder
23 FRA46082 Bracket
24 NWBB03000 Wing nut (M3)
25 FRA46520 Side support (right)
26 FRA46561 Side support ruber (right)
27 FRA46530 Side support (left)
28 FRA46571 Side support ruber (left)
29 FRA46212 Clamp B
30 FRA46151 Latch bracket
31 NHADO4000 Hexagon nut (M4)
32 WPADO4000 Plain washer (M4)
33 SPAD0O3003 Pan head screw (cross recessed, M3x3)
34 SPADO3005 Pan head screw (cross recessed, M3x5)
35 SPDD04005 Pan head screw (cross recessed, M4x5)
36 SPDD04012 Pan head screw (cross recessed, M4x12)
37 SGAD0O4008 Flat head screw (cross recessed head, M4x8)
38 SPDD03005 Pan head screw (cross recessed, M3x5)
39 SPDD03004 Pan head screw (cross recessed, M3x4)
40 NHADO3000 Hexagon nut (M3)
41 WSAD0O3000  Spring lock washer (M3)
42 SGADO3004  Flat head screw (cross recessed head, M3x4)
43 WPADO3000 Plain washer (M3)
44 WPBD0O3000 Plain washer (M3)
45 SGAD0O3006 Flat head screw (cross recessed head, M3x6)
46 NHCDO3000 Hexagon nut (M3)



CGBF128 190_ 1

CAP FRAME (CAP STRETCHER)




CAP FRAME (CAP STRETCHER)

19c-1

CSF128
Ass'y El't Parts No. Parts Names Note
1 FRA44502 Cap stretcher (wide type)
2 FRA44600 Base E
3 FRA44610 Stopper A
4 FRA44580 Hinge
5 FRA44590 Base D
6 NHADO5000 Hexagon nut (M5)
7 FRA44620 Tension coil spring
8 SCAD05012 Hexagon socket head cap screw (M5x12)
9 FRA44561 Base B
10 SCAD05020 Hexagon socket head cap screw (M5x20)
11 FRA44571 Base C
12 SWAB10020  Wing bolt (M10x20)
13 FRA44630 Cushion
14 FRA44531 Back plate
15 FRA44541 R block
16 FRA43591 Lever bracket (right)
17 FRA43560 Hold lever ass'y (right)
18 FRA43620 Torsion coil spring (right)
19 FRA43611 Support pin
20 FRA43601 Lock pin
21 FRA43550 Spring
22 FRA43542 Center guide
23 FRA43651 Lever bracket (left)
24 FRA43630 Hold lever ass'y (left)
25 FRA43660 Torsion coil spring (left)
26 FRA44511 Cylinder
27 FRA44521 Stretch plate (wide type)
28 FRA46350 Cap stretcher (low profile type)
29 FRA46330 Stretch plate (low profile type)
30 FRA46320 Block
31 SCADO5035 Hexagon socket head cap screw (M5x35)
32 WBADO5000  Spring lock washer (M5)
33 WPADO3000 Plain washer (M3)
34 WPADO5000 Plain washer (M5)
35 SPAD0O3005 Pan head screw (cross recessed, M3x5)
36 SPDD03005 Pan head screw (cross recessed, M3x5)
37 SGADO3005 Flat head screw (cross recessed head, M3x5)
38 SPDD04010 Pan head screw (cross recessed, M4x10)
39 NHCD04000 Hexagon nut (M4)
40 WSAD04000  Spring lock washer (M4)
41 SPDD04008 Pan head screw (cross recessed, M4x8)
42 SGADO3004  Flat head screw (cross recessed head, M3x4)
43 WPADO3000 Plain washer (M3)
44 WPBD0O3000 Plain washer (M3)
45 SGAD0O3006 Flat head screw (cross recessed head, M3x6)
46 NHCDO3000 Hexagon nut (M3)



BOBBIN WINDER (OPTION) o 20a-1




BOBBIN WINDER (OPTION)

e 20a-1

Ass'y El't Parts No. Parts Names Note
1 HCD60081 Bobbin thread guide
2 M445080 Eyelet
3 HCB60103 Thread guide unit
4 HCB60191 Guide
5 HCD60120 Winder cover
6 HCD60011 Shaft
7 HCD60053 Winder base ass'y
8 HCB60060 Spring
9 HCB60160 Lever ass'y
10 HCB60210 Cushion
11 HCB60200 Spacer
12 HCD79220 Switch
13 HCD79210 Motor ass'y
14 MPZ00340 Plastic spring
15 HCD60110 Thread stand pin
16 HMF20571 Thread stand felt (80)
A STAB04006 Truss head screw (cross recessed, M4x6)
B MPR0O0110 SE-ring (SE-7)
C WPBD04000 Plain washer (M4)
D WBAD04000 Spring lock washer (M4)
E NHADO4000 Hexagon nut (M4)
F SPDB04008 Pan head screw (cross recessed, M4x8)
G SPAC02006 Pan head screw (cross recessed, M2x6)
H WPAC02000 Plain washer (M2)
I  SCAA03015 Hexagon socket head cap screw (M3x15)
J SCAA04012 Hexagon socket head cap screw (M4x12)
K SPAC02010 Pan head screw (cross recessed, M2x10)
L MPRO0O08O E-ring (E-5)
M SSAA03003 Hexagon socket set screw (M3x3)



FLOPPY DISK DRIVE (OPTION) were 21a-1

/®§

L



FLOPPY DISK DRIVE (OPTION)

e 21a-1

Ass'y El't Parts No. Parts Names Note
1 HCD29260 Floppy disk drive ass'y
2 EPZ00284 Disk drive unit (3 mode type)
3 HCD29240 FDD bracket
4 HCD29250 FDD cover
5 EPN00240 Clamp (NK-7N)
6 MPA00290 Spacer
7 HCD70710 FDC unit coed
8 HCD81040 FDC board ass'y
9 HCD00810 FDD cord lid with hole
10 EPZ00450 Floppy disk (1 case)
A STAB04006 Truss head screw (cross recessed, M4x6)
B SPDB04006 Pan head screw (cross recessed, M4x6)
C SBAD0O3006 Binding head screw (M3x6)



& HaPPY

HAPPY Industrial Corporation

HEAD OFFICE

TOKYO OFFICE

HAPPY
INDUSTRIAL
GmbH

5-9-16,Miyamachi, Yamagata-city 990-0057, Japan
Phone: 023-623-7111 FAX: 023-623-2654

2-9-5, Taito, Taito-Ku, Tokyo 110-0016, Japan
Phone: 03-3834-0711 Telex: 265-5482
FAX: 03-3835-8917 Cable: HAPPYSEW TOKYO

Am Kummerling, 10-12

6501 Bodenheim am Rhein

Germany

Phone: 06135-8101 FAX. 0211-161630

HCD-1501-40

Machine No.

CDF801



	INDEX
	EXPLANATION OF LIST
	TABLE & STAND (OPTION)
	COVERS
	TRANSMISSION UNIT
	TRANSMISSION UNIT 1
	TRANSMISSION UNIT 2

	BED
	THREAD CUTTING DRIVER
	HEAD
	NEEDLE BAR CHANGE UNIT
	MOVING HEAD
	MOVING HEAD 1
	MOVING HEAD 2

	THREAD CATCHER
	THREAD TENSION
	THREAD STAND
	X CARRIAGE
	X CARRIAGE 1
	X CARRIAGE 2

	Y CARRIAGE
	ELECTRIC PARTS
	CONTROL BOX
	FRAME BASE
	ACCESSORIES 1
	ACCESSORIES 2
	ELECTRICAL CONNECTION DIAGRAM
	CAP FRAME (DRIVE FRAME)
	CAP FRAME (HOLD FRAME)
	CAP FRAME (CAP STRETCHER)
	BOBBIN WINDER (OPTION)
	FLOPPY DISK DRIVE (OPTION)

